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Certificate No : KOPTI-TL16-0179 Page ( 1) / ( 2 )Pages

1. Client
Name @ SEGI B €O LD
Address : 32, Saebyeokijang-ro, Sasang—gu, Busan 617-050, REPUBLIC OF KOREA
Date of Receipt : 2016. 03. 14.

2. Test Sample
Sample : Machine light
Manufactirer & lvpe @ SEGILBIZ CO. [ TD. /| 56 LED=NI 230

3. Use of Report : For sales
4 Date of Test : 2016 07 14 -~ 2016 07. 15,
5. Test method used : KS C IEC 60529:2011

6. Testing Environment :
Temperature - (287 + 06) € Relative Humidity : (66 £ 4) % R.H.

7. Test Results : “Test Results” Note

8. Reason for reissue : Not applicable

Tested by Technical Manager
Affirmation ok 2
Name : DoolJin Son (Slbngfu?e) Name : SungWan Baec@ﬁ’i;)"¢

— The results shown in this test report refer only to the sample(s) tested unless é\erwise

stated. This Test Report cannot be reproduced, except in full.
- If an exclusive use paper for test report is not used or there is no a hologram sticker on the

paper, the test report is invalid.

2016, O 21,
KOREA PHOTONICS TECHNOLOGY INSTI

< Accredited by KOLAS, Republic of KOREA :
Chumdan bencheo-ro 108 beon-gil 9(WolChul-Dong). Buk-gu Gwang ju. 500-779 KOREA
: +82-62-605-9295, Fax : +82-62-605-9288, www.koptire kr / incc@kopti.re.kr
The above testing certificate is the accredited test result by Korea lLaboratory Accreditation Scheme,
which signed the ILAC-MRA.
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Certificate No : KOPTI-TL16-0178

1

i

i
S,

W)

s,

1. Manufacturer : SEGI BIZ CO., LTD.

2. Product name / Model name : Machine light / SG-LED-ML-146

3. Sample Photos

4. Test Results :

15&25 - IP Test conditions & Test Results
1. Test Conditions
1) Wire diameter : 50 pm
First 2) Width between wires : 75 um
Cliiriohchistios 6 3) Amount of talcum powder of the test chamber : 2 kg/mi Do
4) Sample Classification : Category 2
numerals
2 Test
1) Test duration : 8 hours
1. Test Conditions
1) Internal Diameter of the Nozzle : 6.3 mm
2) Delivery rate : 125 L / min £ 5 %
3) Core of the Substantial Stream:
Second Circle of Approximately 40 mm diameter at
Characteristics 5 2.5 m distance from nozzle Pass
- numerals 4) Distance From Nozzle to Enclosure Surface :
Between 2.5 m ~ 3 m
2. Test
1) Test duration : 3 min
2) Spray direction : All practicable directions
* Air pressure : 1005.8 mbar
End.

KOPTI-TP-5010-02(00)
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TESTING CERTIFICATE i

Certificate No : KOPTI-TL16-0178 Page ( 1

1. Client
Name : SEG| BiZ CO., LTD.
Address : 32, Saebyeokijang-ro, Sasang-gu, Busan 617-050, REPUBLIC OF KOREA
Date of Receipt ¢ 2016. 03. 14.

2. Test Sample
Sample : Machine light
Manufacturer & Type : SEGI BIZ €O LTE /£ SG | ED=NI ~146

3. Use of Report : For sales
4 Date of Test : 2016. 07. 14 ~ 2016. 07 15,
5. Test method used : KS C IEC 60529:2011

6. Testing Environment :
Temperature - (287 £ 06) € Relative Humidity : (66 £ 4) % R.H.

7. Test Results : “Test Results” Note

8. Reason for reissue : Not applicable

Tested by Technical Manager
Affirmation 4 E X

Name : Doolin Son (Signdtufe) | Name : SungWan Ba@‘y

- The results shown in this test report refer only to the sample(s) tested unless otﬁerwise

stated. This Test Report cannot be reproduced, except in full.
- If an exclusive use paper for test report is not used or there is no a hologram sticker on the

paper, the test report is invalid.

2016 07 21

Accredited by KOLAS, Republic of KOREA b
Chumdan bencheo-ro 108 beon-gil 9(WolChul-Dong). Buk-gu Gwang ju. 500~ 779 KOREA

. +82-62-605-9295, Fax : +82-62-605-9288, www.kopti.re.kr / tncc@kopti.re.kr

The above testing certificate is the accredited test result by Korea Laboratory Accreditation Scheme,

which signed the ILAC-MRA.
KOPTI-TP-5010-01(00)
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Page (2 ) / ( 2 )Pages

1. Manufacturer : SEGI BIZ CO., LTD.
2. Product name / Model name : Machine light / SG-LED-ML-280
3. Sample Photos
4. Test Results :
1§§§res 1P Test conditions & Test Results
1. Test Conditions
1) Wire diameter : 50 pm
First 2) Width between wires : 75 pm
Characteristics 6 3) Amount of talcum powder of the test chamber : 2 kg/mi Pass
4) Sample Classification : Category 2
numerals
2 Test
1) Test duration : 8 hours
1. Test Conditions
1) Internal Diameter of the Nozzle : 6.3 mm
2) Delivery rate : 12.5 L / min £ 5 %
3) Core of the Substantial Stream:
Second Circle of Approximately 40 mm diameter at
Characteristics 5 2.5 m distance from nozzle Pass
numerals 4) Distance From Nozzle to Enclosure Surface :
Between 2.5 m ~ 3 m
2 Lest
1) Test duration : 3 min
2) Spray direction : All practicable directions
* Air pressure : 1005.8 mbar
End.

KOPTI-TP-5010-02(00)
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MOPTr
TESTING CERTIFICATE

Certificate No : KOPTI-TL16-0180 Page (1) / ( 2 )Pages

1. Client
Name @ SEGI BlZ €O, L 1B,
Address : 32, Saebyeokijang-ro, Sasang-gu, Busan 617-050, REPUBLIC OF KOREA
Date of Receipt : 2016. 03. 14.

2. Test Sample
Sample : Machine light
Manufactirer & TFype + SEGI BIZ €O LTD /[ SGLED-MI 414

3. Use of Report : For sales
4 Date of Test : 2016 07 14 ~ 2016. OF. 15
5. Test method used : KS C IEC 60529:2011

6. Testing Environment :
Temperatire - (2807 = 06) € Relative Humidity : (66 £ 4) % R.H.

7. Test Results : “Test Results” ‘Note

8. Reason for reissue : Not applicable

Tested by Technical Manager

A EX
Name : Doolin Son (Signafure) | Name : SungWan Bae((Sig@Fe);ff
- The results shown in this test report refer only to the sample(s) tested unless othé{&ise

stated. This Test Report cannot be reproduced, except in full.
- If an exclusive use paper for test report is not used or there is no a hologram sticker on the

Affirmation

_ paper, the test report is invalid.

2016. 07 -
KOREA PHOTONICS TECHNOLOGY INSTI

Accredlted by KOLAS, Republic of KOREA
Chumdan bencheo-ro 108 beon-gil 9(WolChul-Dong). Buk-gu Gwang ju. 500-779 KOREA
Tel : +82-62-605-9295, Fax : +82-62-605-9288, www.koptire.kr / tncc@kopti.re.kr

The above testing certificate is the accredited test result by Korea Laboratory Accreditation Scheme,
which signed the ILAC-MRA.
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Korea Photonics Technology Institute

Test Results

Certificate No : KOPTI-TL16-0180
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Page (2 ) / ( 2 )Pages

1. Manufacturer

3. Sample Photos

: SEGI BIZ CO., LTD.

2. Product name / Model name : Machine light / SG-LED-ML-414

4. Test Results :

1;?25 - P Test conditions & Test Results
1. Test Conditions
1) Wire diameter : 50 nm
First 2) Width between wires : 75 um
Characteristics 6 3) Amount of talcum powder of the test chamber : 2 kg/m Pass
4) Sample Classification : Category 2
numerals
2. Test
1) Test duration : 8 hours
1. Test Conditions
1) Internal Diameter of the Nozzle : 6.3 mm
2) Delivery rate : 125 L / min £ 5 %
3) Core of the Substantial Stream:
Second Circle of Approximately 40 mm diameter at
Characteristics 5 2.5 m distance from nozzle Pass
numerals 4) Distance From Nozzle to Enclosure Surface :
Between 2.5 m ~ 3 m
2. Test
1) Test duration : 3 min
2) Spray direction : All practicable directions
* Air pressure : 1005.8 mbar
End.

KOPTI-TP-5010-02(00)
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KOPT e
TESTING CERTIFICATE

Certificate No : KOPTI-TL16-0181 Page ( 1) / ( 2 )Pages

1. Client
Name : SECl B2 €O | D).
Address : 32, Saebyeokijang-ro, Sasang-gu, Busan 617-050, REPUBLIC OF KOREA
Date of Receipt : 2016. 03. 14

2. Test Sample
Sample : Machine light
Manufactirer & Type : SEGLBIZ €O, 1 FD. / SG- | ED-MI -548

&

Use of Report : For sales

s

Dale of Test : 2016. 07 14. ~ 2016 07. 15,
5. Test method used : KS C IEC 60529:2011

6. Testing Environment :
Temperatiure : (287 = 06) € Relative Humidity : (66 £ 4) % R.H.

7. Test Results : “Test Results” Note

8. Reason for reissue : Not applicable

Tested by Technical Manager
Affirmation A E 2 ,
Name : Doolin Son (Signature) | Name : SungWan Ba ignatiire)—"

- The results shown in this test report refer only to the sample(s) tested unless othe/rwise

stated. This Test Report cannot be reproduced, except in full.
- If an exclusive use paper for test report is not used or there is no a hologram sticker on the

paper, the test report is invalid.

2006 O 2|
KOREA PHOTONICS TECHNOLOGY INST]

o Accredited by KOLAS, Republic of KOREA
Chumdan bencheo-ro 108 beon-gil 9(WolChul-Dong). Buk-gu Gwang ju. 500-779 KOREA
: +82-62-605-9295, Fax : +82-62-605-9288, www.kopti.re kr / tncc@kopti.re.kr
The above testing certificate is the accredited test result by Korea Laboratory Accreditation Scheme,
which signed the ILAC-MRA.
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Test Results
Certificate No : KOPTI-TL16-0181 Page (2 ) / ( 2 )Pages
1. Manufacturer : SEGI BIZ CO., LTD.

2. Product name / Model name : Machine light / SG-LED-ML-548
3. Sample Photos

4, Test Results :

13221?3 IP Test conditions & Test | Results
1. Test Conditions
1) Wire diameter : 50 pm
First 2) Width between wires : 75 um
Characteristics 5 3) Amount of talcum powder of the test chamber : 2 kg/m Pass
4) Sample Classification : Category 2
numerals
2. Test
1) Test duration : 8 hours
1. Test Conditions
1) Internal Diameter of the Nozzle : 6.3 mm
2) Delivery rate : 125 L / min £ 5 %
3) Core of the Substantial Stream:
Second Circle of Approximately 40 mm diameter at
Characteristics 5 2.5 m distance from nozzle Pass
numerals 4) Distance From Nozzle to Enclosure Surface : :
Between 2.5 m ~ 3 m
2. Test
1) Test duration : 3 min
?) Spray direction : All practicable directions
* Air pressure : 1005.8 mbar
End.

KOPTI-TP-5010-02(00)
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